867101
LAT OPTION

PRODUCT ASSEMBLY
INSTRUCTION SHEETS

04/15/97




867101 LAT OPTION ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
BARDWARE:

ITEM  NAME/DESCRIPTION QTY
1. 172 X 3-1/2 IN. BOLT ..ottt e et e et e st e s st et e s seesmaetessbananes st e s s erabaeis 2
2. 1/2 X B3 TN, BOLT oooeeevtete e cecceeeetiee v eessstaeseasniaatnbtesaaeserassasseseesaestiesasisatsasssssannoasasaansnes 1
3. B/8 X 3-T/AIN. BOLT ...oooriiiiiei e eeer it et e e e e e resete e s e eeeesesniasesessasbbnsannarens 7
4, 378 X 3 IN. BOLT oot ee e sre s s e tr s e e ee s e s b nae e st e s s sassbe s sasaen e s e s abtar e s 1
5. 3/8 X 234 TN, BOLT ..o seee st rirrecre e s s e e e s s e s s s sababerer s s e seenesaaneeeess 1
6. 38 X 2-1/4 IN. BOLT oo ereetite s e s s et e e e et e resse s s ae et s s nresanebaessesaasnsanbnaseness 3
7. T/2 IN. WASHER ..ottt eeer s et e et es s s st be et e e e e s sn s e s saaba s s s s ennensbannees 4
8. /B IN. WASHER ..ottt ee e vttt rree s e retee e sebe e esaanr e sesnrrar e s e e e s eessraneesesnneassssbnrnbsssniesas 25
9. T/2 IN. LOCK INUT oottt ee et eeesnanee s rtse e sssiaasssrastsasssessnessssaeessasssesesnnntesanessassrunanns 2
10. /8 TN, LOCK NUT oo etittrr i irera s s srsar e tae e s sssesens s s s ra ssssbabeaseesasssessasnasnnss 12
11. 3/4 X 1/2 X 1-9/16 IN. SPACER ..ottt ittt sceitree s et ssmtere e es s saa e 1
12. 5/8 X 3/8 X I/2IN. SPACER ...ccvvriieireiieecteeie e rtesat e e aeae e e s ens e b s st sanase e s aans s 6
13. 5/8 X 3/8 X 1/4 TN, SPACER ....oovvtiveiiiiiitiieiteeereirrttreses e s e beseses s asesesesssnses 1
14. 3/4 TN, STARLOCK COLLAR ..ottt ssesseseeres e s e ssisavses e aaseessnnsnninseseeasas 2
15. O AN oo eies e etateetesetsranaaesatssratsesaesaerasbensnssseaasnssesssssssssstasrassentbsssiesernnstssenrrsaseerens 1
16. 5716 IN. SNAP HOOK .ooveiiiiiiiiiieeiiiieias s iesseisvereeanssasinrrenaerseesesesrassssnannreenesirsssssassssssresessens 4
17. SPRING PIN ASSEMBLY ...oocvriirenirenreeceereenininnens eeeeer e e ettt erneraanes 1
18. THUMBSCREW ..ottt iieereeeessseesssessessassesiarrtsssaesssessssssssenserstsssssssrsssammssetssserivesasassssannes 3
19. PARAGLIDE STRIP (8 PER) ...tieciiriiceiniiiieiieite e st cra e st s sttt 1
20. CARRIAGE GUIDE ..ottt oo etesaeeeessseste s ss e s s et esenssssssssase bt ssessses et aesetesensesassans 10
21. " 1-1/4 IN. SQ. RUBBER BUMPER .....cccooiiiiiiiniiiiieic it s 1
22. T X GIN. GRIP ..ottt rates e s ettt ieereiibeeeebete et esaraeeearnreaaerans 4
23. 5-1/2 X 2-1/2 IN. NON SKID STRIP ......oooiiviieeeitieeeiesrestesinevsssreensssesnesenesnensssssasianesns 2
24, 1-3/4 IN. SQ. END CAP ..ottt et 2
25. 2-1/2 IN. OD. BND CAP oottt steeeeve e s e s st re s e e e e ss s sbas s sabas b e s sanee s 2

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

NI

- BOLT LENGTH——]
BOLT LENGTH RULER:
[ 172 | 172 | 12 l 12 | 172 | 172 |

(!)lll}!’I%lll?lll,?lllls[‘iﬁ

2 04/15/97



867101 LAT OPTION ASSEMBLY PARTS LIST

L | A R
SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

WELDMENTS/PARTS:

ITEM  NAME/DESCRIPTION , QTY
1. LATBASE WLDMT ..ot (6474001) ....coiriiiiinninieie 1
2. LAT UPRIGHT WLDMT ..o (6431301) ...covreineiienins 1
3. CARRIAGE WLDMT ...t (6432301) (.o 1
4, UPRIGHT EXTENSION WLDMT ....coccoviiiincnininens (6431401) ..o 1
5. PULLEY MOUNT FLATS ..ot (6430101) ..o 2
6. LOW PULLEY SUPPORT WLDMT .....ccccoviveeniininn (6431601) ..o 1
7. KNEE HOLD DOWN SUPPORT WLDMT ......c.c.coce (6431801) .o 1
8. KNEE HOLD DOWN TUBE .....coccvrmiinmnnrercseninns (6431701) ...oveeeceiniiiinenns 1
9. ROLLER PAD SHAFT ..ot (63125101) v 1
10. ROLLER PAD ..civiiiiiinniainsse et (6194601) ..ot 2
11 3-1/2X 38X 1TIN.PULLEY ..o (B116207) oo 6
12. CONNECTOR PLATE .coioveiiiiiincen e (60L3701) e, 2
13. 119-1/2 IN. CABLE ..ccooctnirminrnirnnininnecscnesssenasns (6432801) ..o 2
| LATBAR WLDMT ..ot (6275301) .o 1
15. LOW ROW BAR WLDMT ............. Letereresessetsennessnee A627440T) ..o 1

3 04/15/97



867101 LAT OPTION ASSEMBLY INSTRUCTIONS

1. Insert one (1) 1-3/4 IN. SQ. END CAP into the front end of the LAT BASE, and two (2) 2-1/2 IN. OD.
END CAPS into each end of the FOOT BRACE on the LAT BASE as shown on drawing.

2. Attach two (2) 5-1/2 X 2-1/2 IN. NON SKID STRIPS to the FOOT BRACE on the LAT BASE as
shown on drawing.

3. SECURELY assemble one (1) 3/8 X 2-3/4 IN. BOLT, two (2) 3/8 IN, WASHERS, and one (1) 3/8 IN.
LOCK NUT to the second set of holes in the BASE of the UPRIGHT FRAME as shown on drawing.

4. Remove the 2 IN. SQ. END CAP from the BASE of the UPRIGHT FRAME and insert the LAT BASE
up to the BOLT as shown on drawing and secure it in place, using one (1) THUMBSCREW.

5. LOOSELY assemble the LAT UPRIGHT to the BASE of the UPRIGHT FRAME as shown on
drawing using one (1) 3/8 X 3 IN. BOLT, two (2) 3/8 IN. WASHERS, and one 3/8 IN. LOCK NUT for
the QUTSIDE HOLE, and one 3/8 X 3-1/4 IN. BOLT, three (3) 3/8 IN. WASHERS, and one 3/8 IN.
LOCK NUT for the INSIDE HOLE., (DO NOT TIGETEN THE BOLT CONNECTIONS AT THIS

TIME)

6. Attach eight (8) CARRIAGE GUIDES to both ends of the CARRIAGE as shown in (DETAIL A) using
the following steps:

A. - Thorounghly clean all inside surfaces where the CARRIAGE GUIDES are to be attached.

B. Remove the paper backing from the CARRIAGE GUIDES and firmly apply them to all shown
surfaces (8 places)
7. Attach one (1) 1-1/4 SQ. IN. RUBBER BUMPER to the center of the CARRIAGE STOP on the
CARRIAGE as shown on drawing,

4 04/15/97



867101 LAT OPTION ASSEMBLY INSTRUCTIONS

10.

11.

12,

13.

14.

15.

Slide the CARRIAGE down over the LAT UPRIGHT as shown on drawing. (MAKE SURE THAT
THE WEIGHT PEG ON THE CARRIAGE IS FACING TOWARDS THE FRONT OF THE

MACHINE)

SECURELY assemble the UPRIGHT EXTENSION to the top of the UPRIGHT FRAME as shown in
(DETAIL B) using one (1) 1/2 X 3 IN. BOLT, the 3/4 X 1/2 X 1-9/16 IN. SPACER, two (2) 1/2 IN.
WASHERS, and one (1) 1/2 IN, NUT,

LOOSELY assemble three (3) 3-1/2 X 3/8 X 1 IN. PULLEYS, and six (6) 5/8 X 3/8 X 1/2 IN.
SPACERS between the PULLEY MOUNT FLATS as shown on drawing using three (3) 3/8 X 3-1/4 IN.
BOLTS, six (6) 3/8 IN. WASHERS, and three (3) 3/8 IN. LOCK NUTS. (DO NOT TIGHTEN THE
BOLT CONNECTIONS AT THIS TIME)

LOOSELY assemble the two (2) PULLEY MOUNT FLATS to the LAT UPRIGHT, and the
UPRIGHT EXTENSION as shown on drawing, using two (2) 3/8 X 3-1/4 IN. BOLTS, four (4) 3/8 IN.
WASHERS, and two (2) 3/8 IN. LOCK NUTS. (DO NOT TIGHTEN THE BOLT CONNECTIONS

AT THIS TIME)

Loosen, remove, and discard the top 1/2 X 3-1/4 IN. BOLT that connects the CROSS BRACE to the
TPRIGHT FRAME, and SECURELY assemble the LOW PULLEY SUPPORT +to the UPRIGHT
FRAME as shown on drawing using one (1) 1/2 X 3-1/2 IN. BOLT, and re-using the two (2) 1/2 IN.
WASHERS, and the one 1/2 IN. LOCK NUT.

LOOSELY assémble one (1) 3-1/2 X 3/8 X 1 IN. PULLEY and one 5/8 X 3/8 X 1/4 IN. SPACER to the

" LOW PULLEY SUPPORT as shown on drawing using one (1) 3/8 X 2-1/4 IN. BOLT, two (2) 3/8 IN.

WASHERS, and one (1) 3/8 IN. LOCK NUT. (THIS CONNECTION WILL BE TIGHTENED
AFTER CABLE HAS BEEN ROUTED) ‘

LOOSELY assemble two (2) 3-1/2 X 3/8 X 1 IN. PULLEYS between two (2) CONNECTOR. PLATES
as shown on drawing using two (2) 3/8 X 2-1/4 IN. BOLTS, four (4) 3/8 IN. WASHERS, and two (2) 3/8

* IN, LOCK NUTS. (THIS CONNECTION WILL BE TIGHTENED AFTER CABLE HAS BEEN

ROUTED)

Route the first CABLE (THE END WITHOUT WHITE BALL) over the HIGH PULLEY of the
PULLEY MOUNT FLATS. Then assemble one (1) 3/8 X 3-1/4 IN. BOLT two (2) 3/8 IN. WASHERS,
and one (1) 3/8 IN. LOCK NUT 1o the last hole of the PULLEY MOUNT FLATS. (DO NOT OVER
TIGHTEN BOLT) (MAKE SURE THAT THE CABLE IS BETWEEN THE PULLEY AND

BOLT)

Pull CABLE over and down the SECOND PULLEY of the PULLEY MOUNT FLATS. Run the
CABLE around one of the PULLEYS assembled to the CONNECTOR PLATES from STEP 14, and
up to the THIRD PULLEY of the PULLEY MOUNT FLATS.

Pull CABLE over and down the THIRD PULLEY, to the CARRIAGE. Attach the CABLE tc the
CARRIAGE, using one (1) 5/16 IN. SNAP HOOK.

See CABLE ROUTING DIAGRAM for help in completing STEP 15.

5 04/15/97



867101 LAT OPTION ASSEMBLY INSTRUCTIONS

L

16.

17.

18.

19.

20.

21.

22.

23.

24.

25.

Route the second CABLE (THE END WITHOUT WHITE BALL) under the LOW PULLEY attached
io the LOW PULLEY SUPPORT on the UPRIGHT FRAME. SECURELY tighten the PULLEY
CONNECTION after the CABLE has been routed.

Route the CABLE up and around the SECOND PULLEY assembled to the CONNECTOR PLATES
from STEP 14 and down to the inside bolt connection of the LAT UPRIGHT.

SECURELY assemble the CABLE END io the 3/8 X 3-1/4 BOLT connection of the LAT UPRIGHT to

- the UPRIGHT FRAME as shown on the CABLE ROUTING DIAGRAM. (MAKE SURE THAT

THERE IS A WASHER ON BOTH SIDE OF THE CABLE END BEFORE TIGHTENING)
(TIGHTEN THE OTHER BOLT CONNECTION AT THIS TIME)

See CABLE ROUTING DIAGRAM for help in completing STEP 16.
TIGHETEN ALL LOOSE BOLT CONNECTION FROM STEPS 5,10,11, AND 14.

Attach eight (8) PARAGLIDE STRIPS to the KNEE HOLD DOWN SUPPORT (FOUR ON EACH
END) as shown in (DETATL C) using the following steps:

¢ Thoroughly clean all surfaces where the PARAGLIDE STRIPS are to be attached.

e Remove the PARAGLIDE STRIPS from the paper backing and firmly apply them to all shown
surfaces.

SECURELY Assemble one (1) SPRING PIN ASSEMBLY to the SPRING PIN BARREL of the KNEE

_HOLD DOWN SUPPORT, as shown in (DETAIL C). (!!! IMPORTANT !!! TIGHTEN THE NUT

OF THE SPRING PIN ASSEMBLY SECURELY)

Attach two (2) CARRIAGE GUIDES to the KNEE HOLD DOWN SUPPORT as shown in (DETAILL
Q).

SECURELY assemble the KNEE HOLD DOWN SUPPORT to the ARM CURL FRAME as shown
on drawing using one (1) 1/2 X 3-1/2 IN. BOLT, two (2) 1/2 IN. WASHERS, and one (1) 1/2 IN. LOCK
NUT. (BEFORE TIGETENING MAKE, SURE KNEE HOLD DOWN SUPPORT IS UP TIGHT
AGAINST THE BAR HOLDER OF THE ARM CURL FRAME)

Insert the ARM CURL FRAME into the ANGLED TUBE on the LAT BASE as shown on drawing,
and secure in place using one (1) THUMBSCREW.

Insert one (1) 1-3/4 IN. SQ. END CAP into the top end of the KNEE HOLD DOWN TUBE as shown on
drawing.

Assemble two (2) ROLLER PADS to the KNEE HOLD DOWN TUBE as shown on drawing using one
(1) ROLLER PAD SHAFT and two (2) 3/4 IN. STARLOCK COLLARS.

Pull back on the SPRING PIN on the KNEE HOLD DOWN SUPPORT and insert the KNEE HOLD
DOWN TUBE down to the desired hole setting and release the SPRING PIN. Secure in place with one

(1) THUMBSCREW.

6 04/15/97



867101 LAT OPTION ASSEMBLY INSTRUCTIONS

26. Slide four (4) 1 X 8 IN. GRIPS over both ends of the LAT BAR and LOW ROW BAR. (IF A
LUBRICANT IS REQUIRED, COAT THE INSIDE OF THE GRIP WITH RUBBING ALCOHOL)

27. To attach the LAT BAR or LOW ROW BAR to the HIGH or LOW CABLE use two (2) 5/16 IN.
SNAP HOOKS as shown on CABLE ROUTING DIAGRAM.

28. To adjust either the LAT BAR or LOW ROW BAR, attach the CHAIN to the HIGH or LOW CABLE.
Using one (1) 5/16 IN. SNAP HOOK to adjust the LAT BAR or LOW ROW BAR up and down the

29, When performing SQUATS in the 866 STRENGTH BUILDING SYSTEM please remove the LAT
BASE ATTACHMENT from the UPRIGHT FRAME.

7 04/15/47



DASH NO

DESCRIPTION

01

AS SHOWN

3/8 IN WASHER (12)

3/8 IN NUT (6)

5/8 X 3/8 X 1/2 IN SPACERS (B)
1-3/4 IN 5Q END CAP
3~1/2 X 3/8 X 1 IN PULLEY (3)
u slo
SEE DEJA

STARLOCK COLLAR (2) 3/8 IN LOCK NUT (2)

3/8 IN LOCK NUT (2)

SEE_DETAIL C

1/2 IN LOCK NUT

1/2 IN WASHER (2)

THUMBSCREW
3/8 IN LOCK NUT (1)

THUMBSCREW
I/’.?
~

1/2 ¥ 3-1/2 IN BOLT

2-1/2 IN OD END CAP {2)

1~3/4 IN 5Q END CAP

5-1/2 X 2—1/2 IN NON SKID STRIPS (2)

OUTSIDE
INSIDE

REVISIONS

REV DESCRIFTION CHG NG| APPD DATE
NEW RELEASE 2354 | OMT | 5/84
CARRIAGE A
SEE_DETAIL A B |ADDED 1/4 SPACER | 2376 | D& | 7/94
AND THUMBSCREW
C | UPDATE LAT BASE 2439 | DNT | 8/84
[ |ADDED S/N 2486 | D4 | 11/84
E ICHG TO MSHRM CAP | 2587 | oM | 3/85
F |cHG TO STARLOCK | Bpf7{ TKB | /97

CARRIAGE STOR

1-1/4 IN SQ RUBBER BUMPER

LAT UPRIGHT

3/8 X 3-1/4 IN BOLT (6)

3/8 IN WASHER (4)

3-1/2 % 3/8 X 1 IN PULLEY (2)

3/8 X 2-1/4 IN BOLTS (2)

SERIAL NUMBER

CONNECTOR PLATES (2)
3/8 X 3 IN BOLT
3/8 X 3-1/4 IN BOLT

3/8 IN WASHER (5)

3/8 IN LOCK NUT

~ Low PULLEY SUPPORT
W\ SPACER, 3/8 1D X 5/B 00 X 1/4
- 3/8 IN WASHER (2)

1/2 ¥ 3-1/2 N BOLT

3/8 X 2-1/4 IN BOLT
3-1/2 % 3/8 X 1IN PULLEY

3/B ¥ 2-3/4 IN BOLT (1) TOLERANCES
(EXCEPT AS WOTED)
3/8 IN WASHER (2) DECTRAC
FRACTIONAL .ﬂWmm,w INST, 867101
~ 1/11 [size |ooome NG
g o 64340
~ T e [ eee [OKC DT | /e [0 N | s/




v8/9 h N E_ y8/8 h 1RG5 y0) Yo * e 2l ~

O.V m.v. @ oy q mmm_um : Fmrnw wﬂﬁm zmsai

101298 ‘ISN] ASSY WHOUIVEY
VIOSANNIN ‘AISHVY WAGEG
ONI AQ0gvyvd Sf g
.\\l\||)l/
~ ~~
/’ ™
/
S IRICAELY , \ \
;o | _/
/ }
!
1
L = : ,/m:m«o \\
S3qIN9 IoVINO- / /
. . !
— — N SN—— -
SON3 HI0E (#) muo:oé,xv . . \ﬁ
‘0 V/!/..IH—\—! o . o
mIC
_ v A . HVE MOT MOT
§ viIa - @
. ’ (2) Sdid9 NI R
NN ¥00T NI 2/t
430VdS NI 9L/6-=L X 2/L X ¥/¢
@/@/, (2) uaHsYM NI 2/1
L 1108 NI ¢ X 2/1 (Z) samo N 8
\ } )
TN , v
j qYE 9T
o] X OiEdN
g ‘ ¥ vi3d

=

(Z) MOOHJVNS

SONI HIoE (¥) S30IND JOVINNVO

Ly (L [LI0% A .
3ivq Oudd¥ § OGN 2HO NOUAMISIA ATy Z;OIm w,d\ ~‘ O

SNOISIAZY NOUAROSIA ON HSVD



